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Laboratory Information
We, QuieTek Corporation, are an independent RF consultancy that was established the whole facility

in our laboratories. The test facility has been accredited/accepted (audited or listed) by the following
related bodies in compliance with ISO 17025 specified testing scopes:

TAF, Accreditation Number: 1313

Taiwan R.O.C. .

NCC, Certificate No : NCC-RCB-07
USA . FCC, Registration Number: 365520
Canada : IC, Submission No: 150981

The related certificate for our laboratories about the test site and management system can be downloaded from
QuieTek Corporation’s Web Site:http://www.quietek.com/tw/ctg/cts/accreditations.htm

The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web site :
http://www.quietek.com/

If you have any comments, Please don'’t hesitate to contact us. Our contact information is as below:

HsinChu Testing Laboratory:
No.75-2, 3rd Lin, Wangye Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan, R.O.C.
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : service@quietek.com

LinKou Testing Laboratory:
No0.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451, Taiwan, R.O.C.
TEL : 886-2-8601-3788 / FAX : 886-2-8601-3789 E-Mall : service@quietek.com
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1. General Information

1.1. EUT Description

Product Name CBS 2.5GHz
Trade Name FRC

Model No. BSMax-250
Frequency Range UL and DL:

3.5MHz: 2497.75 — 2688.25MHz
S5MHz: 2498.5 - 2687.5MHz
7MHz: 2499.5 — 2686.5MHz
10MHz: 2501- 2685MHz

Modulation Type

UL: QPSK 1/2, 3/4; 16QAM 1/2, 3/4; 64QAM1/2, 2/3, 3/4, 5/6
DL: QPSK 1/2, 3/4; 16QAM 1/2, 3/4; 64QAM1/2, 2/3, 3/4, 5/6

Channel Bandwidth

3.5MHz, 5MHz, 7MHz, 10MHz

Antenna Gain

ANTO:16.5dBi ; ANT1:16.5dBi

Channel Control

Auto

Antenna Type

Panel Antenna-2Tx/2Rx

Note:

This device is a CBS 2.5GHz including a 2.5GHz receiving function.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 27 for WiMAX devices.

Regards to the frequency band operation; the highest rate that was included the lowest ~
middle and highest frequency of channel were selected to perform the test, and then shown
on this report.

This device is a composite device in accordance with Part 15 regulations. The receiving
function was measured and made a test report whose report number is 11C277R-
RFUSP37V02 under Declaration of Conformity.

The EUT's information was declared by manufacturer. Refer to the specifications or user's
manual for more detailed description.

The EUT incorporates a MIMO function that is providing two complete transmitters and two
receivers.
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1.3. Test

Mode

The EUT has different channel bandwidths, modulation types and coding rates. Maximum transmitter
output power was pre-tested by RF antenna conducted test and the worst mode in yellow as shown

below.
ANTO+ANT1
Frequency Transmitter Output Power (dBm)- 3.5MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 | QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2497.75 30.62 31.08 30.95 30.97 30.85 31.02 30.66 30.73
2593 30.75 31.4 31.39 31.05 31.01 31.2 30.88 30.8
2688.25 31.46 31.65 31.67 31.65 31.46 31.68 30.81 31.35
ANTO+ANT1
Frequency Transmitter Output Power (dBm)- 5MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 | QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2498.5 31.12 31.19 30.8 30.66 31.08 30.91 31.32 31.18
2593 31.32 31.14 30.95 31.15 30.8 31.57 31.32 31.22
2687.5 32.04 31.58 31.63 31.43 31.36 31.65 32 31.29
ANTO+ANT1
Frequency Transmitter Output Power (dBm)- 7MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 | QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2499.5 30.22 30.93 30.56 30.24 30.18 30.23 30.15 30.52
2593 30.98 30.69 30.19 30.23 30.79 30.86 30.42 30.68
2686.5 30.93 31.01 30.97 30.7 31.06 31.15 30.7 30.98
ANTO+ANT1
Frequency Transmitter Output Power (dBm)- 10MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 | QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2501 31.01 31.09 31.01 31.08 30.52 31.06 30.18 30.8
2593 31.05 31.28 31.03 30.83 30.6 31.01 30.37 31.06
2685 31.69 31.56 31.33 31.08 31.04 31.74 30.83 31.18
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According to the above table, find the worst cases of the transmitter that are defined corresponding to
the most robust modulation and coding rate. These worst cases were selected for final test
configuration and shown on test report.

Final Test Mode
TX Mode 1: Transmit (3.5MHz BW_64QAM_2/3)
Mode 2: Transmit (5MHz BW_ QPSK-1/2)
Mode 3: Transmit (7MHz BW_64QAM-2/3)
Mode 4: Transmit (LOMHz BW_64QAM-2/3)
Test Items Mode Channel Antenna Result
Maximum EIRP All L/M/ H 0-1 Complies
Occupied Bandwidth 1 L/M/H 0-1 Complies
2 L/M/H 0-1 Complies
3 L/M/H 0-1 Complies
4 L/M/H 0-1 Complies
Channel Edge 1 L/M/H 0-1 Complies
2 L/M/H 0-1 Complies
3 L/M/H 0-1 Complies
4 L/M/H 0-1 Complies
Conducted Spurious 1 L/M/H 0-1 Complies
Emission 2 L/M/H 0-1 Complies
3 L/M/H 0-1 Complies
4 L/M/H 0-1 Complies
Radiated Spurious 1 L/M/H 0+1 Complies
Emission 2 L/M/H 0+1 Complies
3 L/M/H 0+1 Complies
4 L/M/H 0+1 Complies
Frequency Stability 1 L/M/H 0-1 Complies
Over Temperatures 2 L/M/H 0-1 Complies
Variation 3 L/M/H 0-1 Complies
4 L/M/H 0-1 Complies
Frequency Stability 1 L/M/H 0-1 Complies
Over Voltage Variation 2 L/M/H 0-1 Complies
3 L/M/H 0-1 Complies
4 L/M/H 0-1 Complies
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1.4. Tested System Details
The types for all equipments, plus descriptions of all cables used in the tested system
(including inserted cards) are:
Product Manufacturer |Model No. Serial No. FCCID |Power Cord
1 |Notebook |HP HSTNN-IO5C  |CNU7020BXT DoC Non-Shielded, 1.8m
1.5. Configuration of tested System
Connection Diagram
EUT
A
Notebook
(1
Signal Cable Type Signal cable Description

A LAN Cable Non-Shielded, 3m
1.6. EUT Exercise Software

1 Setup the EUT as shown in Section 5.

2 Use “telnet” command to control the EUT.

3 Configure the test bandwidth, the test modulation, and the channel.

4 The EUT will transmit the traffic data.

S Verify that the EUT works properly.

6 Repeat the above procedure (3) to (5).
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1.7. Summary of Test Result
FCC Rule Test Item Limit Result
FCC PART g%l.gg?h)(i) Maximum EIRP 1o<|ogE>3;/3Y()j3\évv;/r] PASS
Egg Eﬁ§¥ gfl.gg?m(G) Occupied Bandwidth N.A PASS
FCG PART 27.53(m(e) [Chanel Edge <-13dem PASS
Egg Eﬁ§$ g%l_gg(lm(s) Conducted Spurious Emission < -13dBm PASS
Egg Eﬁ§$ gfl.gg?m(G) Radiated Spurious Emission < -13dBm PASS
FCCPART 2754 [Tomperaiine Variaion 25 pprm PASS
FCCPART 2754 |Votage vériation 25 pprm PASS
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Maximum EIRP

2.1. Test Equipment

The following test equipments are used during the test:

Maximum EIRP / SR7
Instrument Manufacturer Model No. Serial No Next Cal. Date

Spectrum Analyzer |Agilent N9010A US47140172 ({2013/07/31

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

2.2. Test Setup

RF Conducted Measurement:

Spectrum Analyzer

|
e s EUT

Non-Conducted
Table

= Ground Reference Plane ==

2.3. Limits

Main, booster and base stations. (i)The maximum EIRP of a main, booster or base station
shall not exceed 33 dBW + 10log(X/Y) dBW, where X is the actual channel width in MHz and
Y is 6 MHz.

The Maximum EIPR of 3.5MHz, 5MHz, 7MHz and 10MHz as below:

Bandwidth Maximum EIRP limit
(MHz) dBW dBm
3.5 30.65 60.65
5.0 32.20 62.20
7.0 33.66 63.66
10.0 35.21 65.21

Page: 12 of 177



QUieTeK Report No : 11C277R-RFUSP35V01

2.4

2.5.

Test Procedure

The EUT was tested according to KDB Publications 662911 D01 and 662911 D02 about
MIMO test rules for compliance to FCC CFR Title 47 Part 27 requirements

Transmitter Output Power measurement:

The transmitter Output Power is measured using Spectrum Analyzer. The EUT was set up for
the rated peak power. All measurements were done at 3 channels: low, middle and high within
operational frequency range.

Transmit output power shall be measured over any interval of continuous transmission using
instrumentation calibrated in terms of rms-equivalent voltage. The measurement results shall
be properly adjusted for any instrument limitations, such as detector response times, limited
resolution bandwidth capability when compared to the emission bandwidth, etc., so as to
obtain a true peak measurement for the emission in question over the full bandwidth of the
channel.

For this EUT, one of the transmitter outputs is a 90-degree phase-shifted replica of the

other and the phase centers of the two antennas are co-located (as would be the case

when creating a circularly polarized transmission using linearly polarized antennas),

then the each of the two EIRPs must individually be below the limit

Maximum EIRP= Transmitter Output Power + ANT Gain

Uncertainty

The conducted measurement uncertainty is defined as +1.27 dB .
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2.6. Test Result

Product CBS 2.5GHz

Test Item Maximum EIRP

Test Mode Transmit _3.5MHz

Date of Test 2012/01/09 ‘Test Site SR7

Transmitter Output Power: ANTO
The worst test mode of different modulation /code rate is 16QAM 3/4

Frequency Transmitter Output Power (dBm)- 3.5MHz Bandwidth
(MHz) Test Mode
QPSK_1/2| QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 [64QAM_2/3| 64QAM_3/4 | 64QAM_5/6
2497.75 27.56 28.08 27.78 27.93 27.74 27.8 27.6 27.58
2593 27.38 28.64 28.08 28.12 28.07 28.15 27.97 27.76
2688.25 28.37 28.36 28.56 28.89 28.52 28.76 28.01 28.47
Transmitter Output Power: ANT1
The worst test mode of different modulation /code rate is QPSK 3/4
Frequency Transmitter Output Power (dBm)- 3.5MHz Bandwidth
(MHz) Test Mode
QPSK_1/2| QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 [64QAM_2/3| 64QAM_3/4 | 64QAM_5/6
2497.75 27.65 28.05 28.1 27.98 27.94 28.21 27.69 27.85
2593 28.08 28.12 28.66 27.95 27.92 28.22 27.76 27.81
2688.25 28.53 28.91 28.75 28.38 28.38 28.57 27.58 28.2
Maximum EIRP = Transmitter Output Power (ANT 0) + ANT Gain (16.5dBi)
Frequency Measured Level | Maximum EIRP o
(MH2) (dBm) (dBm) Limit (dBm) Result
2497.75 27.93 44.43 60.65 Pass
2593 28.12 44.62 60.65 Pass
2688.25 28.89 45.39 60.65 Pass
Maximum EIRP = Transmitter Output Power (ANT 1) + ANT Gain (16.5dBi)
Frequency Measured Level Maximum EIRP o
(MH2) (dBm) (dBm) Limit (dBm) Result
2497.75 28.05 44.55 60.65 Pass
2593 28.12 44.62 60.65 Pass
2688.25 28.91 45.41 60.65 Pass
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Product CBS 2.5GHz

Test Item Maximum EIRP

Test Mode Transmit 5MHz BW

Date of Test 2012/01/09 ‘Test Site SR7

Transmitter Output Power: ANTO
The worst test mode of different modulation /code rate is 64QAM-2/3

Frequency Transmitter Output Power (dBm)- 5SMHz Bandwidth

(MHz) Test Mode

QPSK_1/2| QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 |64QAM_1/2|64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2498.5 28.23 27.95 27.61 27.39 28.16 28.33 28.57 28.18
2593 28.15 27.83 27.62 27.59 27.51 28.38 27.99 28.19
2687.5 28.77 28.57 28.72 28.47 28.38 28.93 28.78 28.21

Transmitter Output Power: ANT1
The worst test mode of different modulation /code rate is QPSK-1/2

Frequency Transmitter Output Power (dBm)- 5MHz Bandwidth

(MHz) Test Mode

QPSK_1/2| QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 |64QAM_5/6
2498.5 27.99 28.39 27.96 27.89 27.97 27.43 28.03 28.15
2593 28.47 28.41 28.24 28.62 28.05 28.73 28.61 28.22
2687.5 29.27 28.57 28.51 28.36 28.32 28.32 29.19 28.34

Maximum EIRP = Transmitter Output Power (ANT 0) + ANT Gain (16.5dBi)

Frequency Measured Level Maximum EIRP o
Limit (dBm) Result
(MHz) (dBm) (dBm)
2498.5 28.33 44.83 62.2 Pass
2593 28.38 44.88 62.2 Pass
2687.5 28.93 45.43 62.2 Pass

Maximum EIRP = Transmitter Output Power (ANT 1) + ANT Gain (16.5dBi)

Frequency Measured Level Maximum EIRP o
Limit (dBm) Result
(MHz) (dBm) (dBm)
2498.5 27.99 44.49 62.2 Pass
2593 28.47 44.97 62.2 Pass
2687.5 29.27 45.77 62.2 Pass
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Product CBS 2.5GHz
Test Item Maximum EIRP
Test Mode Transmit_7MHz

Date of Test

2012/01/09

‘Test Site

SR7

Transmitter Output Power: ANTO

The worst test mode of different modulation /code rate is 64QAM 1/2

Frequency Transmitter Output Power (dBm)- 7MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 | QPSK_3/4 [16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2499.5 27.09 27.09 27.42 27.03 26.67 26.42 27.02 27.9
2593 27.4 27.25 27.07 27.09 27.27 28.05 27.49 28.15
2686.5 28.16 27.96 28.27 27.84 28.44 28.16 28.04 28.24
Transmitter Output Power: ANT1
The worst test mode of different modulation /code rate is QPSK_3/4
Frequency Transmitter Output Power (dBm)- 7MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 | QPSK_3/4 |16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2499.5 27.33 28.61 27.67 27.42 27.61 27.9 27.26 27.07
2593 28.47 28.07 27.29 27.35 28.24 27.64 27.33 27.13
2686.5 27.66 28.04 27.63 27.54 27.63 28.11 27.31 27.68
Maximum EIRP = Transmitter Output Power (ANT 0) + ANT Gain (16.5dBi)
Frequency Measured Level Maximum EIRP o
(MH2) (dBm) (dBm) Limit (dBm) Result
2499.5 26.67 43.17 63.66 Pass
2593 27.27 43.77 63.66 Pass
2686.5 28.44 44.94 63.66 Pass
Maximum EIRP = Transmitter Output Power (ANT 1) + ANT Gain (16.5dBi)
Frequency Measured Level Maximum EIRP o
(MH2) (dBm) (dBm) Limit (dBm) Result
2499.5 28.61 45.11 63.66 Pass
2593 28.07 44.57 63.66 Pass
2686.5 28.04 44.54 63.66 Pass
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Product CBS 2.5GHz

Test Item Maximum EIRP

Test Mode Transmit 10MHz

Date of Test 2012/01/09 ‘Test Site SR7

Transmitter Output Power: ANTO

The worst test mode of different modulation /code rate is 64QAM 2/3

Frequency Transmitter Output Power (dBm)- 10MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 |QPSK_3/4|16QAM_1/2|16QAM_3/4 | 64QAM_1/2 |64QAM_2/3 | 64QAM_3/4 |64QAM_5/6
2501 27.53 28.17 28.11 28.01 27.42 28.03 27.12 27.84
2593 28.2 28.56 27.93 27.74 27.91 28.18 27.48 28.11
2685 28.84 28.96 28.77 28.38 28.76 29.25 28.14 28.43

Transmitter Output Power: ANT1

The worst test mode of different modulation /code rate is QPSK 1/2

Frequency Transmitter Output Power (dBm)- 10MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 |QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2501 28.42 27.99 27.89 28.12 27.59 28.06 27.22 27.74
2593 27.88 27.96 28.11 27.9 27.24 27.81 27.24 27.99
2685 28.51 28.09 27.81 27.74 27.16 28.13 27.47 27.89
Maximum EIRP = Transmitter Output Power (ANT 0) + ANT Gain (16.5dBi)
Frequency Measured Level Maximum EIRP o
(MH2) (dBm) (dBm) Limit (dBm) Result
2501 28.03 44.53 65.21 Pass
2593 28.18 44.68 65.21 Pass
2685 29.25 45.75 65.21 Pass
Maximum EIRP = Transmitter Output Power (ANT 1) + ANT Gain (16.5dBi)
Frequency Measured Level Maximum EIRP o
(MH2) (dBm) (dBm) Limit (dBm) Result
2501 28.42 44.92 65.21 Pass
2593 27.88 44.38 65.21 Pass
2685 28.51 45.01 65.21 Pass
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Product CBS 2.5GHz
Test Item Maximum EIRP
Test Mode Transmit_10MHz

Date of Test

2012/01/09

‘Test Site

SR7

Transmitter Output Power: ANTO+ANT1

Frequency Transmitter Output Power (dBm)- 3.5MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 | QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2497.75 30.62 31.08 30.95 30.97 30.85 31.02 30.66 30.73
2593 30.75 314 31.39 31.05 31.01 31.20 30.88 30.8
2688.25 31.46 31.65 31.67 31.65 31.46 31.68 30.81 31.35
Transmitter Output Power: ANTO+ANT1
Frequency Transmitter Output Power (dBm)- 5MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 | QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2498.5 31.12 31.19 30.8 30.66 31.08 30.91 31.32 31.18
2593 31.32 31.14 30.95 31.15 30.8 31.57 31.32 31.22
2687.5 32.04 31.58 31.63 31.43 31.36 31.65 32 31.29
Transmitter Output Power: ANTO+ANT1
Frequency Transmitter Output Power (dBm)- 7MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 | QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2499.5 30.22 30.93 30.56 30.24 30.18 30.23 30.15 30.52
2593 30.98 30.69 30.19 30.23 30.79 30.86 30.42 30.68
2686.5 30.93 31.01 30.97 30.7 31.06 31.15 30.7 30.98
Transmitter Output Power: ANTO+ANT1
Frequency Transmitter Output Power (dBm)- 10MHz Bandwidth
(MHz) Test Mode
QPSK_1/2 | QPSK_3/4 | 16QAM_1/2 | 16QAM_3/4 | 64QAM_1/2 | 64QAM_2/3 | 64QAM_3/4 | 64QAM_5/6
2501 31.01 31.09 31.01 31.08 30.52 31.06 30.18 30.8
2593 31.05 31.28 31.03 30.83 30.6 31.01 30.37 31.06
2685 31.69 31.56 31.33 31.08 31.04 31.74 30.83 31.18
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Maximum EIRP = Transmitter Output Power (ANT 1+ ANT 2) + ANT Gain (16.5dBi) _3.5MHz BW

Report No : 11C277R-RFUSP35V01

Frequency Measured Level Maximum EIRP o
Limit (dBm) Result
(MHz) (dBm) (dBm)
2501 31.02 47.52 60.65 Pass
2593 31.20 47.7 60.65 Pass
2685 31.68 48.18 60.65 Pass
Maximum EIRP = Transmitter Output Power (ANT 1+ ANT 2) + ANT Gain (16.5dBi) _5MHz BW
Frequency Measured Level Maximum EIRP o
Limit (dBm) Result
(MHz) (dBm) (dBm)
2501 31.12 47.62 62.2 Pass
2593 31.32 47.82 62.2 Pass
2685 32.04 48.54 62.2 Pass
Maximum EIRP = Transmitter Output Power (ANT 1+ ANT 2) + ANT Gain (16.5dBi) _7MHz BW
Frequency Measured Level Maximum EIRP o
Limit (dBm) Result
(MHz) (dBm) (dBm)
2501 30.23 46.73 63.66 Pass
2593 30.86 47.36 63.66 Pass
2685 31.15 47.65 63.66 Pass

Maximum EIRP = Tra

nsmitter Output Pow

er (ANT 1+ ANT 2) + ANT Gain (16.5dBi) _10MHz BW
Frequency Measured Level Maximum EIRP o
Limit (dBm) Result
(MHz) (dBm) (dBm)
2501 31.06 47.56 65.21 Pass
2593 31.01 47.51 65.21 Pass
2685 31.74 48.24 65.21 Pass
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3. Occupied Bandwidth

3.1. Test Equipment
The following test equipments are used during the test:

Occupied Bandwidth/ SR7

Instrument Manufacturer |Model No. Serial No Next Cal. Date
Spectrum Analyzer Agilent N9010A US47140172 2013/07/31
Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

3.2. Test Setup

Spectrum Analyzer

o E EUT

Non-Conducted
Table

= (round Reference Plang ==

3.3. Limits
N/A.

3.4. Test Procedure

The measurement of the occupied bandwidth will be based on the built-in measurement
function in the SA, set to measure the BW of the signal when 99% of the transmitted power,
applied on a signal transmitted in an output power equivalent to maximum value which does
not violates the spectral mask. Measurement of emission bandwidth is defined as the width of
the signal between two points, one below the carrier center frequency and one above the
carrier center frequency, outside of which all emissions are attenuated at least 26 dB below
the transmitter power.

3.5. Uncertainty

The measurement uncertainty is defined as 50 kHz
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3.6. Test Result

Product CBS 2.5GHz

Test Item Occupied Bandwidth

Test Mode Mode 1: Transmit (3.5MHz BW_64QAM_2/3)

Date of Test 2011/12/29 Test Site SR7

3.5MHz BW_64QAM_2/3 (ANT 0)

Frequency Measured Level(MHz) Limit
(MHz) -26dB BW 99% BW (kHz)
2497.75 3.344 3.205 NA
2593 3.355 3.215 NA
2688.25 3.327 3.208 NA
3.5MHz BW_64QAM_2/3 (ANT 1)
Frequency Measured Level(MHz) Limit
(MHz) -26dB BW 99% BW (kHz)
2497.75 3.351 3.206 NA
2593 3.351 3.258 NA
2688.25 3.356 3.255 NA
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Report No : 11C277R-RFUSP35V01

2497.75MHz-3.5MHz-(ANT O

1 Agilent Spectrum Analyzer - Occupied BW

| 1 1 Y=

| SEMSE:IMNT

7 S0 s
RBW 36.000 kH=
G

ate: LO

5

Tnput: RF [
#IFGain:Low

#Atten: 30 dB

|
| Center Freq: 2.497750000 GH=
Trig: Free Run A
Ext Gain:

| ALIGMN AT O

[10:15:11 anlan 13, Zoi=
Radioc Std: None

glHold:> 100100

-11.00 dB Radioc Device: BTS

10 dBJidiv
L ogy [f=—

TESTOF -

1
sl

1
LT mwmwﬂ
i

BwW

Auto

Res BW
36.000 kH=
Man

AT

0 [P

™ 1 &
I i) TR ey f‘\iﬂ{
L P e L L | R |

=1 L8 i

'L T L
s

THI
T L il L
1

M
L (i
L

Lin |

1
-Tu] ks, L3

Sate Vievw Sweep Time 15.0 ms

Ref 30 dBm

Loﬁa

o | A

u"wm;"w"mnp

AP il T

2 Gl gL

f
i

-20 5

TOYATA

LTIV LT PN LY

A PR A e P
v Wi Lol L i

T T

RYTYP—

Center 2498 GH=
Res BW 36 kH=z

FWVBW 120 kH=z

Span 7 NMHZz|
Sweep 6.667 mSs

Occupied Bandwidth

3.2058 VIH=
Transmit Freq Error -24898 H=
x dB Bandwidth 3.344 MH=

mMsc

Total Power

OoOBWW Power
x dB

27.91 dBm

99.00 %
-26.00 dB

sTATUS

Auto

Video BV
120.00 kH=
Man

Filter Type>
Gaussian

2593 MHz -3.5MHz-(ANT 0)

! Agilent Spectrum Analyzer - Occupied BW
S0 o

A

| SEMSE:INT|

ALIGMN AUTO |10:158:56 A Jan 12, 2012

3 |
RBWW 36.000 kH=

Gate: LO

Tnput: RF [er]
#IFGain:Low

|
| Center Freq: 2.593000000 GH=
Trig: Free Run
#Atten: 30 dB

Radio Std: None

AvglHold:> 100100
Ext Gain:

-11.00 dB Radio Device: BTS

BwW

Res BW
36.000 kH=

19 gy . . E— — uto Man
1o |~1Ir¢li|‘n-|h{l!|] i e L = ]?!B“.Wjﬁdr : rr"‘« AP .—':ru-mui.rpr
-0 Pt T  —1 L { W Video BW|
el i 120.00 kH=
ol Auto Man
60§

Ref 30 dBm

Arong Y e v i oy

T W

Center 2.593 GH=
Res BW 36 kH=z

FBW 120 kH=z

Span 7 IWMIHZ|
Sweep 6G.667 msS

Total Power

27.86 dBm

Filter Type
Gaussian

>

Occupied Bandwidth

3.2156 NVMIH=
Transmit Freq Error -28676 H=
»x dB Bandwidth 32.255 NMH=

99.00 %
-26.00 dB

oBwW Power
x dB

MsG STATUS

2688.25 MHz -3.5MHz-(ANT O

71 Agilent Spectrum Analyzer - Occupied BW

ALIGR ST O [10:19: =7 Aardan 12, 2012

7 S0 52 1 1 1 e [ SEmSEarT| 1
[RBVW 36.000 kH= | Senter Freq: 2658250000 GH= Radio Std: None Bw
Gate L0 Tnput FF ——— Trig: Free Run AvglHold:> 100100
RIFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
10 dBidiv 38.000 kki=
L E=ToRT T n m—— T T Auto Man
T e e bty :\lnnuil} Ir'"-v"i i P LTu ey i If""'llm\ i e prmmau:
¥ T 111 wr Video BW|
120.00 kH=z=
Auto Man
Gate View Sweep Time 15.0 ms
10 dBrdiv Ref 30 dBmM
Lo
10 Fa WP e P | » A oag Aan o any,
o [f""ﬁ]'!’ Umll‘ll PV T l] L kAl ) L L 1 T llvwn‘rﬁ
-10
== 1 1
S0 e e g 1P Ml s .
e T P 1 P Vi L Y] AT T L g LAy Y Filter Type
50 Gaussian "
-60
Center 2.688 GH=z Span 7 NMHZ
Res BW 36 kH=z FWBW 120 KH=z Sweep 6.667 mSs|

Occupied Bandwidth
3.2088 NVMIH=z

Transmit Freq Error 28514 H=
x dB Bandwidth 2.227 NMH=z

mMsc

Total Power

OoOBWwWW Power
x dB

28.55 dBm

99.00 %
-26.00 dB

STATUS
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2497.75MHz-3.5MHz-(ANT 1

1 Agilent Spectrum Analyzer - Occupied BW

7 So 1 1 1 AC [ SErSE:INT] 1 ALIGHM AT o [10:36:00 Al Jan 13, 2012
REBVW 36.000 KH= | Center Freq: 2.497750000 GH= Radioc Std: None B
Catei LO Thput HF ——= Trig: Free Run AvglHold:>100/100
#IEGain:Low #Atten: 30 dB Ext Gain: -11.00 JdB Radic Device: BTS Res BW
e 36.000 kHz=
Lo flee— TE=Tmr  E— T uto Man
e u: i LI e gwﬁ‘rf\“ P e e = = [Lala T L
18 i I | L Video BW|
5o 120.00 kHz=
Zgg Auto Man
Sate View Sweep Time 15.0 ms
10 dBidiv Ref 30 dBm
Loﬁa T
10 w1 i, e [ 3 fagt @ fl oaan g n ']
o Al 0 L P T 7 TP AL L i PP YL T N
4 AL L IR L 0 L B L)
1= il LY
Za 1 “\r'r Ell'\,zu“
a0 bardrity 0l riu\'_Ji\'I‘I.|‘"‘r‘\r.n"lulimi..."l St bord Las) .n! 'Ih.h;ﬂ.nvlwﬂru 7 '.illv.._'..trhmufh“ Filter Type
-50 Gaussian
-B0
Center 2.498 GH=z Span 7 IWMIHZ|
Res BW 36 kH=z FWBW 120 KH=z Sweep 6.667 mSs|
Occupied Bandwidth Total Power 27F¥.53 dBm
3.2062 NMIH=
Tramnsmit Freq Error -26188 H= oBW Povwer 99.00 %
x dB Bandwidth 3.351 MH=z= »x dB -26.00 dB
sTaTUS

rMsc

2593 MHz -3.5MHz-(ANT 1)

! Agilent Spectrum Analyzer - Occupied BW

7 So e | 1 1 AC | SErSE:INT| | ALIGH AT O [10:35:25 aMJan 13, 2012
[REVW 36.000 kH= | Center Freq: 2.593000000 GH= Radic Std: None BN
Catei LO Thput HF —— Trig: Free Run AvglHold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radic Device: BTS Res BW
= 36.000 kHz=
10 diidiv S — . Auto Man
70 g A A e i A0 [N (VL N3 LN N E—" L] vhmqﬂﬂr L7 a0 f
=] &
5 q’—“m'- 1 I L ) i L i t r Wﬂ“—‘?‘ Y video BW]
30 120.00 kH=
50 Auto Man
-B0
Sate Viewvw Sweep Time 15.0 ms
1L° dBJidiv Ref 30 dBm
he
10 P N A 4 fn okt
o TN AP LT ol AL I W I L e
1o 1yt ! bl | 1 [
Za T
= P .
E SV Vil Tl LY, YTWIT It Filter Type
40 e T i i vpe _
-s0 Gaussian
-B0
Center 2.593 GH=z Span 7 IWMIHZ|
Res BW 36 kKH=z FVvBW 120 kHZ=z Sweep 6.667 ms
Occupied Bandwidth Total Power 27.¥8 dBm
3.2582 MH=z=z
Transmit Freq Error 7.845 kH= oBW Power 99.00 %%
x dB Bandwidth 3.351 NMH=z x dB -26.00 dB

rMsc sTATUS

2688.25 MHz -3.5MHz-(ANT 1

! Agilent Spectrum Analyzer - Occupied BW

1 S0 52 | | 1 BT | SEMSE:INT| | ALTGR AT O [10:34:58 aMJan 13, 2012
[(RBVW 36.000 kH= | Center Freq: 2.686250000 GH= Radic Std: None BwW
et O Thput BF == Trig: Free Run AvglHold:>100/100
RIFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
0 A Ta e 36.000 kH=
i == r—r — Auto Man
e - n M n L ry
;;ﬁ 5%}'_{.. fa [y ﬂw‘immiml"_hq i “ﬁ -w!LIwﬂhlnur A g I 1 5 Ir-!-v\. 7Ll -‘.IF_‘EME@ pe———r
39 1 120.00 kH=z=
50 Auto Man
-B0
Gate View Sweep Time 15.0 ms
10 dBidiv Ref 30 dBm
10 I S N
o FiiI Tt AL
Jk | EL
-10
>0 ff I
30 N S 7 Akl |'I'\“Ju.f '_\.nul' Al
plinan PV ) i
_ao ﬂ_‘“gﬂunhlrr‘\h“l‘“]‘mwl\{‘l o Wl | AT i LN T | y Ty Filter Type
-50 I Gaussian
-50 i
Center 2.688 GH= Span 7 NMHZ
Res BW 36 kKHz FVvBW 120 kH=z Sweep G6.667 ms
Occupied Bandwidth Total Power 28.09 dBm
3.2558 VIH=z
Transmit Freq Error 8.899 KH= OBV Power 99.00 %
»x dB Bandwidth 23.256 NMH= x dB -26.00 dB
sTaTUS

rMsc
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Product CBS 2.5GHz
Test Item Occupied Bandwidth
Test Mode Mode 2: Transmit (5SMHz BW_ QPSK-1/2)
Date of Test 2011/12/29 ‘Test Site SR7
5MHz BW_ QPSK-1/2 (ANT 0)
Frequency Measured Level(MHz) Limit
(MHz) -26dB BW 99% BW (kHz)
2498.50 4.660 4.552 NA
2593.00 4.717 4.499 NA
2687.50 4.728 4.494 NA
5MHz BW_ QPSK-1/2 (ANT 1)
Frequency Measured Level(MHz) Limit
(MHz) -26dB BW 99% BW (kHz)
2498.50 4.686 4.484 NA
2593.00 4.715 4.503 NA
2687.50 4.690 4.547 NA
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2498.50 MHz -5MHz-(ANT O

! Agilent Spectrum Analyzer - Occupied BW

7 So o 1 1 1 A [ SErSE:INT| 1 BTG AT O [10:52:55 aMdan 12, 2012
REVW 51.000 kKH= | Center Freq: 2 498500000 GH= Radio Std: None B
Catei LO Thput F —— Trig: Free Run AvglHold:> 100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
51.000 kH
10 dBidiv P g
Logn E=TSET HeomresTor
10 FilF] AL it uﬂ\l mat{ byt i T o
20 s, i — ¥ Video BV
S0 150.00 kH=
b Auto Man
-B0
Gate WView Sweep Time 15.0 ms
10 dBidiv Ref 30 dBm
Log I I I
=5 5 "N 2 bl Ay Ao
o Ay ﬁf{'W\JWU‘ln" ry Pl
e } { [
o { 3
Za ffif VI
_a0 Vv_ﬂ‘khwmp - Ly I T Mlﬂ!\lhhal\.vm“n_‘ﬁvmwn PR Filter Type
-50 Gaussian
-B0
Center 2,499 GH=z Span 10 WViIHZ|
Res Bw 51 kH=z FwBW 150 kH=z Sweep 4.8 ms
Occupied Bandwidth Total Power 2F. 55 dBm
4.5522 NMH=
Transmit Freq Error -12167 H= OoOBWW Power 99.00 %
x dB Bandwidth 4.660 MH= x dB -26.00 dB
msa sTATUS

2593.00 MHz -5MHz-(ANT 0)

1 Agilent Spectrum Analyzer - Occupied BW

7 So o 1 1 1 AC [ SErSE:INT| 1 LIS 2T [10:54:22 ardan 12, 2012
RBVY 51.000 kH= | C=nter Freq: 2.593000000 GH= Radio Std: None BN
Catei LO Thput F —— Trig: Free Run AvglHold:> 100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radie Device: BTS Res BW
= 51.000 kHz=
19 abidiv S Auto Man
.0 o il i i l"'i|7'1..r"'| f b i e L ™. | i i i s {1
= ¥ ul e i i H Video BWW
30 150.00 kH=
-50 Auto Man
-B0
Sate WView Sweep Time 15,0 ms
10 dBidiv Ref 30 dBm
Loﬁ T
o aa
5 W VLol Tl o,
10 T L=t T L")
K ! |
-20
=0 pl 'RWA]"J‘HH!VWMDIJ Ty e feen ] 1 .
Bl RN BVl N j K N1 LT AT TR Filter Type
-s0 Gaussian'
-B0
Center 2.593 GH=z Span 10 WViIHZ|
Res BW 51 kH=z FWvBW 150 kH=z sSweep 4.8 ms
Occupied Bandwidth Total Power 2F. 17 dBm
4.4991 MH=
Transmit Freq Error -12837 H= oBW Power 99.00 %
x dB Bandwidth 4. 717 MH=z x dB -26.00 dB
msa sTATUS

2687.50 MHz -5MHz-(ANT O

1 Agilent Spectrum Analyzer - Occupied BW

! S0 <2 | | | o | SEMSE:IMNT | | O
RBVV 51.000 kH= | Senter Freq: 2.657500000 GH= Radio Std: None BN
Gate: LO Tnput: RF === Trig: Free Run AvglHold:> 100100 i .
#IFGain:Low #Artten: 30 dB Ext Gain: -11.00 dB Radic Device: BTS Res BW
10 dBJidi 51.000 kH=
iv
== TCETH=T=ET T Auto Man

L ogn Te=Tor
g R AT R |"H\nhﬂ'ﬂ1 i L L e f T H elt i L Ll Ty
NV = —¥ - p— L . - . Video BW

39 1 150.00 kH=
1 Auto Man
I

10 dBidiv Ref 30 dBm
] E— — A R e
l | L ol | = I r=r ki ¥
-10 r ||
-20
=0 YY) m]nA [t r’l.um 4 =
_ao WWVW il L) LA | 1.(“ I, A ey o, Filter Type
-s0 i Gaussian
-B0 [
Center 2.688 GH= Span 10 MHZz
Res BW 51 KHz FWBW 150 kHz Sweep 4.8 ms
Occupied Bandwidth Total Power 28.20 dBm
4.4942 NMIHz=z
Transmit Freq Error =24F27F H=z oOBW Power 99.00 %
»x dB Bandwidth 4. 728 NMiH= x dB -26.00 dB

sSTaTUS

mMsc
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2498.50 MHz -5MHz-(ANT 1)

! Agilent Spectrum Analyzer - Occupied BW

S0 5 | | 1 =

SEMSE:INT|

ALIGMN AUTO [10:29:47 AP Jan 12, 2012

51.000 kH=

Gate: LO

REW

Tnput: RF [
#IFGain:Low

|
| Center Freq: 2.498500000 GH=
— Trig: Free Run
#Atten: 30 dB

AvglHold:> 100100
Ext Gain:

Radio Std: None

BwW

-11.00 dB Radio Device: BTS

10 dBidiv
L oy fRes

TE=T=RT

Res BW
51.000 kH=

-

IO L L T
L ' 1

e

Auto Man
Video BW|
150.00 kH=
Auto Man

Sate Viewvw Sweep Time 15.0 ms

Ref 30 dBm

10 dBidiwv

Lo | |
e e R T ORd A R L
s f ) f it ""1|
= 0 I W
a0 | pemefiary, VT, e, gl | LA Lol (T | P T T
20 Eefliafiltcy Yy T P
-50

Filter Type'
Gaussian

Center 2499 GH=
Res BW 51 kH=

FBW 150 kH=z

Span 10 WViIHZ|
Sweep 4.8 ms

Occupied Bandwidth
4.4848 NMIH=

Transmit Freq Error -19615 H=
»x dB Bandwidth 4.686 NMIH=

MsG

Total Power

oBwW Power
x dB

28.18 dBm

99.00 %
-26.00 dB

STATUS

2593.00 MHz -5MHz-(ANT 1

! Agilent Spectrum Analyzer - Occupied BW
SO sz | | |

A

| SEMSE:IMNT |

ALIGH AT [10:21:17 AnJan 13, 2012

REBW 51.000 kH=

Gate: LO Tnput: RF [ar—]

#IFGain:Low

O dBJidiv

|
| Center Freq: 2.593000000 GH=
Trig: Free Run
#Atten: 30 dB

Radio Std: None

BwW

AvglHold:> 100/100
Ext Gain: -11.00 dB

Radio Device: BTS

Res BW
51.000 kH=

Auto Man

1
Logy

Ref 30 dBm

(EILTSN LT PP o ]

f
I
) rh“.m...uu'f'r'In\,r«.x.nA‘ﬂ@'ﬁ1”“"’1]‘"’“"1‘1JJ

Center 2.593 GH=
Res BW 51 kH=z

FWVBW 150 kH=

Span 10 WViIHZ|
Sweep 4.8 ms

Video BW
150.00 kH=

Auto Man

Filter Type'
Gaussian

Occupied Bandwidth

4.5030 NMIH=
Transmit Freq Error -10059 H=
x dB Bandwidth 4. 715 MH=

mMsc

Total Power

oBW Power
x dB

27 .42 dBm

99.00 %
-26.00 dB

sSTaTUS

2687.50 MHz -5MHz-(ANT 1

! Agilent Spectrum Analyzer - Occupied BW

I SO 2 1 1 1 A | SEMSE:INT| 1 ALIGMN SUTO [10:941:51 &AM Jan 1=, 2012
RBVV 51.000 kH= | Center Freq: 2.687600000 GH= Radio Std: None B
Gate: LO Input: RF [ Trig: Free Run Avg|Hold:> 1005100
HIEGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
10 dEidi 51.000 kH=z=
iv
L o Feer— T T T=ETE=TERT el Auto Man
13 I o Il W\_ﬂ P e
25 i Video BW
=0 150.00 kH=
-s0 Auto Man
-60

Gate WView Sweep Time 15.0 ms

Ref 30 dBm

afd hponan
Il il Tl

u BT L TRV

Filter Type'

Gaussian

Center 2.688 GH=
Res BW 51 kH=z

FWVBW 150 kH=

Span 10 WViIHZ|

Sweep 4.8 ms

Occupied Bandwidth

4.85470 NMH=
Transmit Freq Error -11440 H=
x dB Bandwidth 4.690 MH=

mMsc

Total Power

oBW Power
x dB

2F7.62 dBm

99.00 %
-26.00 dB

sSTaTUS
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Product CBS 2.5GHz
Test Item Occupied Bandwidth
Test Mode Mode 3: Transmit (7MHz BW_64QAM-2/3)

Date of Test

2011/12/29 [Test Site SR7

64QAM-2/3_BW= 7MHz (ANT 0)

Frequency Measured Level(MHz) Limit
(MHz) -26dB BW 99% BW (kHz)
2499.50 6.712 6.399 NA
2593.00 6.653 6.411 NA
2686.50 6.657 6.268 NA
64QAM-2/3_BW= 7MHz (ANT 1)
Frequency Measured Level(MHz) Limit
(MHz) -26dB BW 99% BW (kHz)
2499.50 6.672 6.317 NA
2593.00 6.661 6.627 NA
2686.50 6.689 6.296 NA

Page: 27 of 177




QUieTeK Report No : 11C277R-RFUSP35V01

2499.50 MHz -7TMHz-(ANT O

! Agilent Spectrum Analyzer - Occupied BW

7 So o 1 1 1 A [ SErSE:INT| 1 ALIGM 2T o [11:19:04 AMJan 13, 2012
REBVW S82.000 kH= | Center Freq: 2.499500000 GH= Radio Std: None B
Catei LO Thput F —— Trig: Free Run AvglHold:> 100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
6 AETa 82.000 kH=
L e e — —— . Auto Man
= A T T e T T e e e I Ty T —
-0 =) — Video BW
30 240.00 kH=z
=] Auto Man
-B0
Gate WView Sweep Time 15.0 ms
10 dBidiv Ref 30 dBm
Loﬁa
10 LT Tr WYY RS T T N PN WY1
o Tl MW AT T TV U’\W’Lﬂ VI TP R AT T
~1o LA | L B
8 £ -
-30
-40 forinl i JERY AN, [ o RUEVATN; P PR LN WP AP Ay Filter Type
-50 Gaussian
-B0
Center 2.5 GH=z Span 14 IWViIHZ|
Res BWwW B2 kH=z FwWwBW 240 kH=z Sweep 2.6 mMs
Occupied Bandwidth Total Power 2F .54 dBm
6.3997 NMH=
Transmit Freq Error -15243 H= OoOBWW Power 99.00 %
x dB Bandwidth 6.712 MH= x dB -26.00 dB
msa sTATUS

2593.00 MHz -7TMHz-(ANT 0)

1 Agilent Spectrum Analyzer - Occupied BW
1 1 o [ sersE:arT| ALIGM 2T o [11:15:36 AM1an 13, 2012

z So o 1 I

RBVV 82.000 kH= | Center Freq: 2.593000000 GH= Radio Std: None Bww
Gate: LO Tnput: RF —— Trig: Free Run AvglHold:> 100/100

#IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radie Device: BTS Res BW

= 82.000 kH=

1LO dBidiv — T (Auto Man

18@- Lk ey T . i Ll r ATy i L EET ’ﬂm

20 Video BWW

38 240.00 kH=

-29 Auto Man

Sate WView Sweep Time 15,0 ms

10 dBJidiv Ref 30 dBm
Loﬁ T
10 D i PR P AT
o T S ™ Y T U\}EII"]II VI [V R
10 RS R ' 1 T 1
-20
o Al Purad AL el pn T Ao g,
_an Pan AV N i {a VTR TV RS Filter Type
-s0 Gaussian
-B0
Center 2.593 GH=z Span 14 IWViIHZ|
Res BW 82 kH=z FWVBW 240 kH=z sSweep 2.6 ms
Occupied Bandwidth Total Power 27.70 dBm
6.4112 MH=
Transmit Freq Error -8777 H= oBW Power 99.00 %
x dB Bandwidth 6.653 NMIH= x dB -26.00 dB

msc sSTaTUS

2686.50 MHz -7TMHz-(ANT O

1 Agilent Spectrum Analyzer - Occupied BW

3 50 52 [ [ [ A [ SEMSE:IMNT | [ ALIGH AT O [11:17: 358 A Jan 13, 2012
RBVVY S82Z2.000 KH= | Center Freq: 2.686500000 GH= Radio Std: None Bw
Rt O Thput AF == Trig: Free Run AvglHold> 100/100
ZIFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
= 82.000 kH=
Jo deidiy I — Auto Man
8 uidin L Lkl A Llidai s iy s o b i L Trpsbdyr ; { i L Ll LT
-19 video BWW
39 240.00 kH=z
50 Auto Man
-B0
Gate View Sweep Time 15.0 ms
10 dBidiv Ref 30 dBm
Log
10
- O T | e
“10 1 1 1l 1\
I i 1
-20
=0 PP \.._nﬂv Ty
“an mww nf Lo L Wl L 7 T L, Filter Type
-50 i Gaussian
-50 i
Center 2.687 GH=z Span 14 MHZz
Res BW 82 kKHz FWVBW 240 kHz Sweep 2.6 ms
Occupied Bandwidth Total Power 28.532 dBm
6.2685 VIH=
Transmit Freq Error 82.715 KH= oOBW Power 99.00 %
»x dB Bandwidth &6.657 NiIH= x dB -26.00 dB
msa sTATUS
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Report No : 11C277R-RFUSP35V01

2499.50 MHz -7TMHz-(ANT 1

! Agilent Spectrum Analyzer - Occupied BW
X

| SEMNSE: IINT

A LLGM ST O

[11:25:08 AnJan 13, 2012

7 So o 1 1 1 | 1
REBVW S82.000 kH= | Center Freq: 2.499500000 GH= Radio Std: None B
Catei LO Thput F —— Trig: Free Run AvglHold:> 100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
= 82.000 kH=
1o dBidiv I Auto Man
TE=T
8 i odsbefiy T ' L) e e ¥ e WLy T T Lok & Wttty it
-10 Video BW|
30 240.00 kH=z
20 Auto Man
-B0
Gate WView Sweep Time 15.0 ms
10 dBidiv Ref 30 dBm
Log I
10 PP I NPT Ao T P R TR Ly
o IR WRSLAYTI U NP TP b W T 0] T |
A 2 i | LA T = Hy
-10
5
f \
_30 n
e PV IRSREN (P (N YL W LS T T AT wnjk;mw. Filter Type
-50 Gaussian

Center 2.5 GH=z
Res BW 82 kH=z

FWVBW 240 kH=z

Span 14 IWViIHZ|
Sweep 2.6 mMs

Occupied Bandwidth

6.3173 NMH=
Transmit Freq Error -19405 H=
x dB Bandwidth 6.672 NMH=

mMsc

Total Power

oBW Power
x dB

2F7.25 dBm

99.00 %
-26.00 dB

sSTaTUS

2593.00 MHz -7TMHz-(ANT 1)

1 Agilent Spectrum Analyzer - Occupied BW

| | A

| SEMSE:IMNT |

ALIGHM AUTO |11:25: 48 AnJan 13, 2012

7 SO s |
RBWW 82.000 kH=

Gate: LO

Tnput: RF [
#IFGain:Low

|
| Center Freq: 2.593000000 GH=
5~ Trig: Free Run
#Atten: 30 dB

Radio Std: None

AvglHold:> 100/100
Ext Gain: -11.00 dB

Radico Device: BTS

10 dBidiv
Lo [Fer T TE=TEET T— T
10 T e PP e o et 0 | LU L Lot e L T FR | e e e e A e d § T ]
20
-30
-40
-50
-B0
Sate WView Sweep Time 15,0 ms
10 dBidiv Ref 30 dBm
Loﬁ
10 a I ha to an Lol P o PR n len
o v \!ﬂ‘rﬁvfw h“ ‘m".]r'gl ‘\"‘VI.‘rf"“ Y"IIIJ"W"V”” "'lvf ll["\l’m'll"‘ll|1 V\\
= I L L
= P TP | | e
AR AL i L LI LA LW | i VLl b kTN O ol T Pyl
-50
-B0
Center 2.593 GH=z Span 14 IWViIHZ|
Res BW 82 kH=z FWVBW 240 kH=z sSweep 2.6 ms

Occupied Bandwidth
6.2675 NMH=

Transmit Freq Error 89.3687 kH=
x dB Bandwidth 6.661 NMIH=

msc

Total Power

oBwW Power
x dB

28.42 dBm

99.00 %%
=-26.00 dB

sSTaTUS

BwW

Auto

Res BW
82.000 kH=
Man

Auto

Video BWV
240.00 kH=
Mamn

Filter Type
Gaussian

2686.50 MHz -7TMHz-(ANT 1

1 Agilent Spectrum Analyzer - Occupied BW

| | A

| SEMSE:IMNT |

A LIGH AUT O [11:26:16 AMJan 15, 2012

7 S0 @ |
RBW 82.000 kH=

Gate: LO

Input: RF

|
| Center Freq: 2.686500000 GH=
s~ Trig: Free Run

Radio Std: None

AvglHold:> 100/100

#IFCiairl:Lcl\n,I #Atten: 30 dB Ext Gain: -11.00 dB Radioc Device: BTS

10 dBidiv
Log [Fer L= =T TE ST

] =7 LaPT T, 'V e ko e e i ' ool Lol i 8 f L 1 4 BT 1P e L e f i

2

-30

-40

-50

-60

Gate View Sweep Time 15.0 ms

10 dBidiv Ref 30 dBm
Log

10

o FRY 5P LA YT L 14Tl AT ! LT}

10 " i i 1 | i LALTAY

>0 | ]

=0 " P ATt Tl p 5

o LAl LTl A V™ A AN ) PSR W "W S A o Tl ™ g

-50

-60

Center 2. 687 GH=z
Res BW 82 kHz

FWBW 240 kHz

Span 14 MHz

Sweep 2.6 ms

Occupied Bandwidth
6.2960 VIH=

Transmit Freq Error -1864 H=
»x dB Bandwidth 5.689 NIH=

mMsc

Total Power

oBWW Power
x dB

27.79 dBm

99.00 %
-26.00 dB

sSTaTUS

BwW

Res BW
82.000 kH=

Auto Man
Video BV

240.00 kH=

Auto Man

Filter Type>
Gaussian
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QUieTeK Report No : 11C277R-RFUSP35V01
Product CBS 2.5GHz
Test Item Occupied Bandwidth
Test Mode Mode 4: Transmit (LOMHz BW_64QAM-2/3)
Date of Test 2011/12/29 ‘Test Site SR7
64QAM-2/3_BW= 10MHz (ANT 0)
Frequency Measured Level(MHz) Limit
(MHz) -26dB BW 99% BW (kHz)
2501.00 9.410 9.030 NA
2593.00 9.327 9.096 NA
2685.00 9.377 8.839 NA
64QAM-2/3_BW= 10MHz (ANT 1)
Frequency Measured Level(MHz) Limit
(MHz) -26dB BW 99% BW (kHz)
2501.00 9.401 9.022 NA
2593.00 9.368 9.005 NA
2685.00 9.354 9.040 NA
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Report No : 11C277R-RFUSP35V01

Quielek

! Agilent Spectrum Analyzer - Occupied BW
7 SO sz | 1 |
REBW 100.00 kH=

2501.00 MHz -10MHz-(ANT O

o | SEMSE:IMNT | |
| Center Freq: 2.501000000 GH=

A LLGM ST O

[O1:03:01 PraJan 13, 2012
Radio Std: None

BwW

= = = T Trig: Free Run Avg|Hold:> 1005100
Gate: LO 1 t: RF -
< ney #IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
10 dBEIdi 100.00 kH=
iv
L ogh e TEETERT m————— Auto Man
13 Tty HERATY [rapes] L U Pl T L ikt -
38 f = 1 =S T t Video BW
738 300.00 kH=
50 Auto Man
-60

Gate WView Sweep Time 15.0 ms

10 dBidiv Ref 30 dBm

Loﬁa T

— -
10
5 ety e e Sy

PP [ VT Yy er VTV
e

Py AL

f|
LY LTS P Y PN N Filter Type

Gaussian

W

Span 20 IViIHZ|

Center 2.501 GH=
Sweep 2.533 mMsS|

Res BW 100 kH=z FWVBW 300 kH=z

Occupied Bandwidth Total Power 2F.27 dBm

9.0304 MIH=
Transmit Freq Error 18.338 kH=
x dB Bandwidth 9.410 MH=

99.00 %
-26.00 dB

oBW Power
x dB

sSTaTUS

mMsc

2593.00 MHz -10MHz-(ANT 0)

1 Agilent Spectrum Analyzer - Occupied BW

7 So o 1 1 1 AC [ SersErT| 1 LTSN AUTO [01:02:34 PM Jan 13, 2012
RBVY 100.00 kH= | C=nter Freq: 2.593000000 GH= Radio Std: None BN
CateTLO TPt RE == Trig: Free Run AvglHold:> 100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB5 Radie Device: BTS Res BW
6 doial 100.00 kH=
v
Logy [rer TE=TERET — Auto Man
i) B o T T ot Lk N M~ | T
-8 — = — Video BWW
= 300.00 kHz=
-50 Auto Man
-B0

Sate WView Sweep Time 15,0 ms

Ref 30 dBm

Loﬁ T
X Fa— P
a fill anvwww]q‘m‘dvf_um.ﬂ_mmmvmu o

F
bl AN A
i

ki

PV o] Tl T et T

_=0 P |
o
Wi
-50
-60 I
Center 2.593 GH=
Res BW 100 kHz

PP
TaP AL iTd, Filter Type

Gaussian

Span 20 IViIHZ|
Sweep 2.533 ms|

FWBW 300 kH=z

Occupied Bandwi h Total Power 27 .17 dBm

dt
9.0963 MH=z
Transmit Freq Error 2.977 kH=
x dB Bandwidth 9.327 NMH=z

99.00 %%
=-26.00 dB

oBwW Power
x dB

msc sSTaTUS

2685.00 MHz -10MHz-(ANT 1

1 Agilent Spectrum Analyzer - Occupied BW

AT

| SEMSE:IMNT | ALIGMN ST O

[01:00:56 PM Jan 15, 2012

7 S0 @ |
RBWW 100.00 kH= |

Gate: LO Input: RF ]

#IFGain:Low

|
Center Freq: 2.685000000 GH=
Trig: Free Run AvglHold:> 100/100
#Atten: 30 dB Ext Gain: -11.00 dB

Radio Std: None

Radio Device: BTS

BwW

Res BW

100.00 kH=

To deidiy I —— . Auto Man
8 I Lo I T i’ | wrkdgy P skttt
-19 video BWW
:38 300.00 kH=
-20 Auto Man
CGate View Sweep Time 15.0 ms
10 dBridiv Ref 30 dBmM
|
10 i
o e e R R g ey g
56 J LL T w
£ f !
=0 B =ES / 1o o
‘2o Pt W e e A iy M Y T g iy Fiter Type

Gaussian

Center 2.685 GH=z
Res BW 100 kHz

FWBW 300 kH=z

Span 20 MH=z
Sweep 2.9533 ms

Occupied Bandwidth

9.0408 VIH=
Transmit Freq Error 33.372 kH=
»x dB Bandwidth 9.354 NMiH=

mMsc

Total Power

oBWW Power
x dB

27.61 dBm

99.00 %
-26.00 dB

sSTaTUS
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2501.00 MHz -10MHz-(ANT 1

f Agilent Spectrum Analyzer - Occupied BW

A |

SEMNSE:IMNT |

ALIGR 2T O

[12:59:25 PraJan 135, 2012

7 SO sz |
RBWV 100.00 kH=

|
| Senter Freq: 2.501000000 GH=

Radio Std: None

BwW

Gate: LO Tnput: RF —— Trig: Free Run Avg|Hold:> 100100

#IFGain:Low #Atten: 30 dB Ext Sain: -11.00 dB Radie Device: BTS Res BW

= 100.00 kHz=

10 dBidiv I Auto Man
il Ry, fm T It 1 T LA AT ) ol LT it

Video BW|

300.00 kH=

Auto Man

Gate View Sweep Time 15.0 ms

Apn, RTINS TN,

Ml P, 1L Aahen o st
e

Vi
it ey 1

L o

Filter Type
Gaussian

»

Center 2.501 GH=z
Res BWwW 100 kH=z

FVBW 300 kH=z

Span 20 MHz
Sweep 2.533 ms|

Occupied Bandwidth

9.0220 VIH=
Transmit Freq Error 2F. 075 kKkH=
x dB Bandwidth 9.401 MH=z

mMsc

Total Power

oBW Power
x dB

27.46 dBm

99.00 %
-26.00 dB

sTATUS

2593.00 MHz -10MHz-(ANT 1

1 Agilent Spectrum Analyzer - Occupied BW

A LIGH AUT O [01:00:23 PM Jan 135, 2012

7 SO 52 | | A | SEMNSE:IMNT | |
RBVVY 100.00 KH= | Center Freq: 2.593000000 GH= Radio Std: None Bw
et T Thput AF == Trig: Free Run AvglHold> 100/100
ZIFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
6. AT 100.00 kH=
Logy e e — Buta Man
8 ok i e T it sy ratid AT ) N i L1 Y nw
18 Video BWW
30 300.00 kH=
-0 Auto Man
-B0
Gate View Sweep Time 15.0 ms
10 dBidiv Ref 30 dBmM
Lo |
10 hnte iy
o HW#HWUI T A
L il
“10 i
g f ;
<80 A " A e ] |
—ano nrﬂll_ﬂkl‘u‘_flll‘mdl‘ ANA AT Y Y LA T AT T Y TR hv.l'\.)-u Filter Type
-50 Gaussian
-50

Center 2.593 GH=z
Res BW 100 kHz

FWBW 300 kH=z

Span 20 MH=z
Sweep 2.9533 ms

Occupied Bandwidth
9.0054 MIH=

Transmit Freq Error 46.153 kH=
»x dB Bandwidth 9.368 NMIH=

mMsc

Total Power

oBWW Power
x dB

28.52 dBm

99.00 %
-26.00 dB

sSTaTUS

2685.00 MHz -10MHz-(ANT O

1 Agilent Spectrum Analyzer - Occupied BW
SO sz

AT

| SEMSE:IMNT |

A LIGH AUT O [01:01:55 PM Jan 135, 2012

RBWW 100.00 kH=

|
| Senter Freq: 2.685000000 GHz=

Radio Std: None

eatei D Thput RE = Trig: Free Run AvglHold:> 100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS
10 dBJidiv
Log Fer B TE ST I
8 Tl iy T bachLia, Lt LabLL i e Iw‘r'h Lt ol am
24
-30
-40
-50
-60
Gate View Sweep Time 15.0 ms
10 dBidiv Ref 30 dBm
Lo
10 P A i b Arpn O gl an P PV I T
o r.IJ‘"\:"I' FRATN T W"‘JW LM VALY |1J'"“”'L” ILLLT U'I_'luilll"'i"\lﬂl hrlllnll
£ ! |
<80 I 1 A .J"‘\.J | i F 1 Fe Y
a0 LMI\MI[P\VM AT el Ll Y el LLLLAG Y T T i1l k.ﬂ‘J‘I'm‘ﬂ"
-50
-B0

Center 2.685 GH=z
Res BW 100 kHz

FWBW 300 kH=z

Span 20 MH=z
Sweep 2.9533 ms

Occupied Bandwidth
8.8394 MIH=

Transmit Freq Error =-13809 H=
»x dB Bandwidth 9. 377 NiH=

mMsc

Total Power

oBWW Power
x dB

28.95 dBm

99.00 %
-26.00 dB

sSTaTUS

BwW

Res BW
100.00 kH=

Auto Man

Video BWW
300.00 kH=

Auto Man

Filter Type
Gaussian

»>
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